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13.1.1 IBGB-248 Sander/Grinder — Exploded View
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13.1.2 IBGB-248 Sander/Grinder — Parts List

Index No Part No Description Size Qty
T IBGB248-01 .............. Motor Housing W/ Stator ........ooo i e 1
2 i, IBGB248-02 .............. [200] (o] SH PPN 1
K IBGB248-03 .............. [ 1o O 0 1V7= Y 1
4o, IBGB248-04 .............. Cross Head SCreW..........cceeeeeeeiievviiieieeeeeeeeiiee e M5x210x30S............. 4
5l BB-6204Z7................ Ball Bearing .......ccvveviveeiiieiiiieee e 620477 .......ooeeenn. 2
(< J— IBG8-36.........cccvvvee... Truss Head SCreWw ........ccoeeeeveeevvviieeeeeeeeeeeeee e 3/167-24 x 1/2” .............. 4
T o, IBGB248-07 .............. R A 2= VST F= 1= 1= 1
< T IBG8-19...ccceeeeevvv. [y o I = 7= | PPN 1
LS TS-1540031 .............. HEX NUL ... eeeeeeeeeeeaneeees M5 4
10 i, IBG8-05.....ccceeeevenenne (07T o= To71 (o] gl =1 = T 1= A USSR 1
L T IBG8-41....cocvvverenen Centrifugal Switch ASSEmMDIY ........coociiiiiiiit e 1
12 i, IBG8-04...........ccuu..... Truss Head SCreWw ........cceeeeveeiiveeiieeeeeeeeeeee e 3/167-24 x 3/8”" ............ 18
13 . IBG8-21....evveernnnnn. Wheel GUard ..o 1
14 ... TS-0050021 .............. HEX Cap SCreW.....ccvviiiiiiiiiiieee e 1/4"-20 x 5/8”" ................ 3
15 . IBG8-04........ovvvnenn. Truss Head SCrew ..........cooooeeiiiiiiiiii 3/167-24 x 3/8" .............. 2
L[S I IBG8-10....ccceeeevvvnnn. 7= 1T TN 1
17 e, IBG8-46..................... [0V 070 (o [N 1
18 . IBG8-47........ccovvvun... SHrAIN REIET .oeiieiieeeeee et e e e 1
19 . IBG8-11...euveeennnnnne. (070 o [N ] F=1 (- 7 1
20 ... IBG8-06..........cccuuu.... Start Capacitor.........ueevieeiiiciiir e 200MFD, 125VAC......... 1
21 s IBG8-07...coeeveeeenee (0= To 1Tt (o] i 70 1Y) SRS 1
22 . TS-0720071 .............. LOCK WaSKEN........oeveiieiiiieeeee e 1A e, 5
23 . TS-0050011 .............. HeX Cap SCreW......ccvveeiiiiiiieeeee e 1/4’-20 X 1/2" oo 2
24 ... IBG8-12.....euueennnnn.. Y1 e] g T d =1 (< 1
25 s IBG8-13....eeveieeeiis Switch with Safety Key ... e 1
.................. IBG8-13-1.................. Safety Key (N0t ShOWN).......ooiiii s e
26 ....couuun. IBG8-02.........ccovvuee.. ({0 o] o1 gl == To H PPN 4
27 e, IBG8-03........ccevvvene. (27 ST d = (N 1
28 .. IBGB248-28 .............. DIiVE WREEI COVET ...ttt ee et e e e e e e e e e e e e e e eeeeee 1
29 .. IBGB248-29 .............. Sanding Belt ... W 2" x L 48", 80 Girit ..... 1
30, IBGB248-30 .............. Key, Dbl RA Hd ......cooviiiiiiiii e, 3/16” x 3/16” x 1-1/4” ....1
31 . IBGB248-31 .............. Drive WHEEI ... Dia. 5" xW 2" ............... 1
32, TS-0267041 .............. SEESCrEW ... 1/47-20 x 3/8" ................ 1
33 . IBGB248-33 .............. Truss Head SCrew .......ccoooeevieveiveeiiieeieeeeee e 1/47-20 x 3/8” ................ 3
4. IBGB248-34 .............. POSItIONING Plate .....ccocoiiiiiiii s e 1
35 s IBGB248-35 .............. SPriNG PiNceveeeieeccce e Dia.5x14..................... 1
36 TS-0208061 .............. Socket Hd Cap Screw .......ccooeeeeeeieieiieeiiieeeeeeeeee 5/167-18 X 17 ... 1
37 e IBGB248-37 .............. Sanding Belt Bracket ..........coouiiiiiiiiiii e e 1
38, IBGB248-38 .............. 2T = Tod (=] A d F= 1 (TN 1
39 ., TS-0680042 .............. Flat Washer *.........oooooeeeeeeeeeeeeeeeeeeeeeeeeeeeee B/8 e 5
40 ... TS-0060011 .............. HEX Cap SCreW......coviiiiiiiiiiieee e 3/87-16 X 1/2” ... 2
41 ... IBGB248-41 .............. SaNAING TADIE ..o e 1
42 . IBGB248-42 .............. Adjustable Handle *.........cccccccoi i, 5M16"-18 x 17 .o 1
43 ... IBGB248-43 .............. S o] 1 o SRS 1
44 ............. TS-0640071 .............. Nylon Lock HeX NUt........ccevveeeeeiieeee e 147-20 e, 2
45 ... TS-0680021 .............. Flat Washer .........oooeeeeeeeeeeeeeeeeeeeeeeae YA e 3
46 ...ouuen..... IBGB248-46 .............. TeNSION HANAIE ...t e e e e 1
A7 o TS-0207071 .............. Socket Hd Cap SCrew ........ccccvveeveeeiiiiciiiieece e 1/4’-20 x 1-1/4" ............. 1
48 ..o IBGB248-48 .............. Stand-Off ... Dia.13xL67...cuuunnn..... 1
49 ... TS-0561021 .............. HEX NUL ... eeeeeeeees 516718 oo 1
50 .. IBGB248-50 .............. S T0 o] o o] i A o T USSR 1
51 i IBGB248-51 .............. Tracking Adjustment Knob ...........cccocoeiicinnins M8 X35 ... 1
52 . FO00114.................... Round Head SCrew ........ccouveeeeiiiiiiiiiieeeeeeeeee 1/47-20 x 1-1/4” ............. 1
53 .. IBGB248-53 .............. T o] 41T TP U RS OPPPRTR 1
54 ... IBGB248-54 .............. LA L=t I O] 4 =Y T 1
55, IBGB248-55 .............. SEESCrEW ..o 3/167-24UNF x 1/4” ....... 2
56 .. IBGB248-56 .............. ] T 1 T 1
57 e, BB-6201VV ............... Ball Bearing .......cccuveevieiiiiiiiiiiie et 6201BR.....eeeeeeeeeeeinn. 2
58 . 6284728 ... L ] o SRR 12MM e 2
59, IBGB248-59 .............. Driven Wheel ..........coeeiiiiiiiiiie i, Dia.4-1/4" x W 2"........... 1



Index No Part No Description Size Qty
60 ..o IBGB248-60 .............. KNOD . VA e 4
61 e IBGB248-61 .............. DUSE POIt......eeiiieeee e Dia. 27 ., 1
62 ..o FO02176......cceeeeennnne External Tooth Lock Washer *...........cccccceeevviininenn. M8 .o 1
63 .. TS-1550041 .............. Flat Washer ... MG ..o 2
64 ..o IBGB248-64 .............. BeIt COVET ...ttt ee et et e e e e e e e e naeeeas 1
65 ... 6293385 .......cccvien HeX Cap SCreW.......ccoicviiiiiiiiiieiiee e 5/16”-18 x 3/8” .............. 2
66 ..cceenne. TS-0680031 .............. Flat Washer * ... 5/16” e 4
67 e IBGB248-67 .............. S-RiNG . BMM i, 2
68 ... IBG8-48........cccon.e. (0= ToL=Tot) (o] g =1 = Tod (= (S 1
69 .. TS-0267021 .............. St SCreW ..o 1/47-20 x 1/4” .........c...... 1
70 e, IBGB248-70 .............. RUDDEI SIEEVE ...t e 1
Y IBG8-22.....ccceveevins LAY 1= 1= I = g T TR 2
T2 e IBG8-23......cccvveeeee WHEEI . #36 Grit, 8" Dia. ............ 1
73 e IBG8-24.........c.coene. Hex Nut (Left Hand Thread) ........ccoocoeveviieeiiienn, 5/8”-11UNC...........cc..... 1
T4 . IBG8-25......cccveeee WHNEEI COVET ..ottt e e e e e e e e e e e e e e e e e s eaaareeeas 1
75 . IBG8-26.....ccceeeevennnns Truss Head SCrew .........ccveeeiiiiiiiieeiie e 1/4-20 x 3/4” ................ 5
76 e IBG8-29......cccvveeeee HEX Cap SCreW.......oeeiieiieeeiiee e 3/8”-16 x 5/8” ................ 2
TT e, IBG8-27 ....oevvvveeeiinnns TOOI RESE-LEM ittt e e e e e e e 1
78 e IBG8-49.......ccuevenee Running Capacitor...........coocveiiiiiee e 35uF, 250V ....ooeeeinnns 1
79 e, IBG8-32.....ccevveeeienns SPark GUArd - Left....ueieiiiiiiiiiiiicc s ceee e e e 1
80 .. IBG8-35....ccccveeeenee Eye Shield Plate ........ccueiiiiieie et e e 1
81 i IBG8-33.....cciieeeee EYE Shield ... e 1
82 .. IBG8-34.......coeeveene Eye Shield Bracket - Left........cooiiiiiiiiiiiiiies e 1
83 e IBG8-36.....ccccveeeenneee. Truss Head SCrew .........cccoeeiiiiiiiiee e 3/16"-24 x 1/2" .............. 2
84 ..ol IBGB248-84 .............. DUSE POrt ADAPEN .....oeeieeeeiieeieeeeeee ettt eeeaeaaes —vvsssessraeeeeeeeeeeeseeeeeeeeeeanees 1
85 i TS-154306 ................ WING NUL ... Y 1
86 ..oeeinnn. IBGB248-86 .............. Bracket Plate .........cooo i e 1
87 e TS-0720071 .............. LOCK WaSher.........ooiiiiieie e VA e, 2
88 . TS-0207021 .............. Socket Hd Cap SCrew .........ccocevvvieviiiieeiciieccee 1/47-20 X 1/2” .. 2
89 i IBGB248-89 .............. TOOI RESE ™ ettt ceee e e e e e e e e e e e e nneeeeaaes 1
90 .o, TS-0208021 .............. Socket Hd Cap Screw *........ccccooviieeiiiiiecec e, 5/16”-18 x 1/2”7 ............. 1
91 e IBGB248-91 .............. Allen WrencCh ... 6 x L140mm .....oooeeeeees 1
92 s IBG8-50.........euuuunnnnen Lamp Fixed Bracket..........ooooiviiiiiiiiiiiiiiiiiieeeeeeeeeeeiiee ettt aeennaes 1
93 . IBGB248-33 .............. Truss Head SCrew .........cccoeeiiiiieiiieeeeee e 1/47-20 x 3/8” ................ 2
94 . IBGB248-9%4 .............. Adjustable Handle * ...........cccoooiiiiies 3/87-16 x 3/4” ... 1
96 ... IBG8-100................... Eye Shield Assembly - Left........ciiiiii e e 1
97 e IBG8-54......ccccevvn Dresser ASSEMDIY........oi i e 1
98 ... IBGB248-98 .............. Graphite SNEET .......eeiie s s 1
99 ... IBGB248-33 .............. Truss Head SCrew ..........vveeviiiiiieieeee e 1/4”-20 x 3/8.........uuv.... 1
100 ............ IBDG248-104 ............ N Y700 IR - o SR 1
.................. JET-92-73R............... JET Logo (not shown)...........ccccovvveeieiiiiiiiice. 92 X 38 mmo.. 1
.................. LMO000381 ................. .LD./Warning Label, IBGB-248 (not Shown) ............. weceveviieneeniecniieneeene 1
.................. IBGB248-HP ............. HArdware PacKage *..........cocooiiiiiiiiiei e eciiiiiee e cetieeee e e e e ssinreeee e e e e e nenneeee s

Hardware package includes items marked with asterisk (*).
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